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1.000 GHz 2,475 GHz 1.000 MHz 2.07298 GHz -41.51 dBm -16.51 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11722 GHz -41.46 dBm -16.46 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.98156 GHz -40.68 dBm -15.68 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.96546 GHz -40.71 dBm -15.71 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.88726 GHz -35.70 dBm -10.70 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.71629 GHz -35.49 dBm -10.43 dg
7.000 GHz 10,000 GHz 1.000 MHz 9.11090 GHz -37.13 dBm -12,12 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.12890 GHz -37.03 dBm -12.03 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55018 GHz -36.45 dbm -11.45 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.54118 GHz -36.15 dBm -11.15 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.17048 GHz -34.06 dBm -9.06 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.24809 GHz -33.97 dBm -8.97 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.27212 GHz -34,35 dBm -9.35 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.23663 GHz -34.46 dBm -0.46 dB
T i
L JL J L JL J

Highest Channel / 64QAM

pectrum

Date: 26.FEB.2018 21:43.16

Ref Level 0.00 dBm  Offset 17.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit gheck PARS
10 dBE—GRURICUS LINE ABS naks
-20 dBm
SPURIQUS_LINE_ABS
— L a? )
-50 dBm
60 dB
-70 dBm
-80 dBm
00 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 949.82759 MHz -41.29 dBm -16.29 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.12127 GHz -41.27 dBm -16.27 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96902 GHz -40.60 dBm -15.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -35.58 dBm -10.58 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.08740 GHz -36.96 dBm -11.96 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55618 GHz -36.49 dBm -11.45 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.18998 GHz -34.02 dBm -9.02 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.25262 GHz -34.37 dBm -9.37 dB
T
L JL )

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A41-38 of 41



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0706-01B

LTE Band 41/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 26.FEB 2018 21:44

Date: 26.FEB 2018 21:45:03

pectrum 1 [:%:]
Ref Level 0.00 dBm Offset 17.30 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 17,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Gheck PApS Limit fheck PARS
_10 AP RHREGUE I ABS nabe _10 dBMP—pRURIGHE e ABE .
-20 dBm -20 dBm
SPURIQUS_LINE_ABS SPURIQUS_LINE_ABS
- rhsnd e i, N s e P O i it teie's ¥ R it
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBrv =70 dBm:
-80 dBm -80 dBm
-an de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | |
30.000 MHz 1.000 GHz 1.000 MHz 508.13843 MHz -41.05 dBm -16.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 503.77561 MHz -41.27 dBm -16.27 db
1.000 GHz 2,475 GHz 1.000 MHz 2.15113 GHz -41.48 dBm -16.48 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.31703 GHz -41.27 dBm -16.27 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.83742 GHz -40.86 dBm -15.86 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99385 GHz -40.81 dBm -15.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -35.67 dBm -10.67 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86977 GHz -35.55 dBm -10.55 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.08340 GHz -37.08 dBm -12.08 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.07540 GHz -37.04 dBm -12.04 d&
10.000 GHz 14.000 GHz 1.000 MHz 10.59168 GHz -36.44 dbm -11.44 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.55218 GHz -36.49 dBm -11.45 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.14598 GHz -33.96 dBm -8.96 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.80452 GHz -34.27 dBm -9.27 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.24113 GHz -34.47 dBm -0,47 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.24813 GHz -34.41 dBém -0.41 dB
T i
L JL J L JL J

Highest Channel / 64QAM

pectrum

Date: 26.FEB.2018 21.4557

Ref Level 0.00 dBm  Offset 17.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit gheck PARS
10 dBE—GRURICUS LINE ABS naks
-20 dBm
SPURIQUS_LINE_ABS
T il Mo shein et
——
-50 dBm
60 dB
-70 dBm
-80 dBm
00 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 919.28786 MHz -41.52 dBm -16.52 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.11132 GHz -41.47 dBm -16.47 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97885 GHz -40.90 dBm -15.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -35.51 dBm -10.51 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.08640 GHz -37.00 dBm -12.00 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.56868 GHz -36.41 dBm -11.41 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.18648 GHz -34.23 dBm -9.23 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.24613 GHz -34.17 dBm -9.17 dB
T
L JL )

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-39 of 41



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0706-01B

LTE Band 41 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum

Date: 26.FEB 2018 21:46:50

Date: 26.FEB 2018 21:47:44

Ref Level 0.00 dBm  Offset 17,30 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 17,30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit Gheck PApS Limit fheck PARS
10 dine—RuRious Lie ape naks _10 dEmE—pauRious ke Ape .
-20 dBm -20 dBm
SPURIQUS_LINE_ABS SPURIQUS_LINE_ABS
A Ot Bt oo shters: metith ¥ e . " R i Mo thecies ettt s
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBrv =70 dBm:
-80 dBm -80 dBm
-an de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 931.89155 MHz -41.32 dBm -16.32 dB 30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -41.05 dBm -16.05 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.07335 GHz -41.48 dBm -16.48 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11980 GHz -41.35 dBm -16.35 d8
2.715 GHz 3.000 GHz 1.000 MHz 2.96973 GHz -40.76 dBm -15.78 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99295 GHz -40.86 dBm -15.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -35.72 dBm -10.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84577 GHz -35.56 dBm -10.56 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.10290 GHz -36.95 dBm -11,95 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.07340 GHz -37.26 dBm -12.26 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.58418 GHz -36.46 dBm -11.48 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.55618 GHz -36.46 dBm -11.46 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.25709 GHz -34.19 dBm -9.19 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.16748 GHz -34.09 dBm -9.09 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.24613 GHz -34.47 dBm -0.47 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.24363 GHz -34,30 dBém -0.30 d&
T i
L JL J L L J

Highest Channel / 64QAM

pectrum

Date: 26.FEB.2018 21.48:37

Ref Level 0.00 dBm  Offset 17.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit gheck PARS
10 dBE—GRURICUS LINE ABS naks
-20 dBm
SPURIQUS_LINE_ABS
— e i and?
g
-50 dBm
60 dB
-70 dBm
-80 dBm
00 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 909.10795 MHz -41.44 dBm -16.44 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.13934 GHz -41.34 dBm -16.34 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.98782 GHz -40.85 dBm -15.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.50881 GHz -35.35 dBm -10.35 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.08840 GHz -37.05 dBm -12.05 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55418 GHz -36.49 dBm -11.45 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.16948 GHz -33.96 dBm -8.95 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.24963 GHz -34,33 dBm -9.33 dB
T
L JL )

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Frequency Stability
Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0007
40 Normal Voltage 0.0017
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0074
PASS
-10 Normal Voltage 0.0034
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0047
20 Normal Voltage 0.0000
20 Battery End Point 0.0064
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
SPORTON INTERNATIONAL INC. Page Number : A41-41 of 41
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FCC RF Test Report

Report No. : FG7D0706-01B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 5/ 1.4MHz (Average) (GT - LC = -2.86 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 3 1 23.59 0.2286 18.58 0.0721
Middle QPSK 3 1 23.76 0.2377 18.75 0.0750
Highest 3 1 23.88 0.2443 18.87 0.0771
Lowest 1 3 22.91 0.1954 17.90 0.0617
Middle 16QAM 1 3 23.00 0.1995 17.99 0.0630
Highest 1 3 23.07 0.2028 18.06 0.0640
Lowest 1 5 21.61 0.1449 16.60 0.0457
Middle 64QAM 1 5 21.84 0.1528 16.83 0.0482
Highest 1 5 21.99 0.1581 16.98 0.0499

Limit ERP < 7W Result PASS

LTE Band 5/ 3MHz (Average) (GT - LC = -2.86 dB)

Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.55 0.2265 18.54 0.0714
Middle QPSK 1 0 23.74 0.2366 18.73 0.0746
Highest 1 0 23.89 0.2449 18.88 0.0773
Lowest 1 0 22.90 0.1950 17.89 0.0615
Middle 16QAM 1 0 23.00 0.1995 17.99 0.0630
Highest 1 0 22.93 0.1963 17.92 0.0619
Lowest 1 14 21.72 0.1486 16.71 0.0469
Middle 64QAM 1 14 21.94 0.1563 16.93 0.0493
Highest 1 14 21.80 0.1514 16.79 0.0478

Limit ERP < 7W Result PASS

LTE Band 5/ 5MHz (Average) (GT - LC = -2.86 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.70 0.2344 18.69 0.0740
Middle QPSK 1 0 23.86 0.2432 18.85 0.0767
Highest 1 0 23.90 0.2455 18.89 0.0774
Lowest 1 24 22.95 0.1972 17.94 0.0622
Middle 16QAM 1 24 22.93 0.1963 17.92 0.0619
Highest 1 24 22.98 0.1986 17.97 0.0627
Lowest 1 0 21.96 0.1570 16.95 0.0495
Middle 64QAM 1 0 21.94 0.1563 16.93 0.0493
Highest 1 0 21.97 0.1574 16.96 0.0497

Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = -2.86 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 0 23.69 0.2339 18.68 0.0738
Middle QPSK 1 0 23.75 0.2371 18.74 0.0748
Highest 1 0 23.95 0.2483 18.94 0.0783
Lowest 1 0 22.94 0.1968 17.93 0.0621
Middle 16QAM 1 0 23.00 0.1995 17.99 0.0630
Highest 1 0 22.94 0.1968 17.93 0.0621
Lowest 1 25 21.87 0.1538 16.86 0.0485
Middle 64QAM 1 25 21.98 0.1578 16.97 0.0498
Highest 1 25 21.92 0.1556 16.91 0.0491
Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC = 0.33 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 12.00 22.84 0.1923 23.17 0.2075
Middle QPSK 1.00 | 12.00 22.65 0.1841 22.98 0.1986
Highest 1.00 [ 12.00 22.59 0.1816 22.92 0.1959
Lowest 1.00 | 24.00 21.97 0.1574 22.30 0.1698
Middle 16QAM 1.00 | 24.00 21.87 0.1538 22.20 0.1660
Highest 1.00 | 24.00 21.83 0.1524 22.16 0.1644
Lowest 1.00 [ 12.00 20.97 0.1250 21.30 0.1349
Middle 64QAM 1.00 | 12.00 20.77 0.1194 21.10 0.1288
Highest 1.00 [ 12.00 20.76 0.1191 21.09 0.1285
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = 0.33 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 49 22.80 0.1905 23.13 0.2056
Middle QPSK 1.00 49 22.61 0.1824 22.94 0.1968
Highest 1.00 49 22.71 0.1866 23.04 0.2014
Lowest 1.00 0.00 21.97 0.1574 22.30 0.1698
Middle 16QAM 1.00 | 0.00 21.82 0.1521 22.15 0.1641
Highest 1.00 0.00 21.88 0.1542 22.21 0.1663
Lowest 1.00 [ 0.00 20.94 0.1242 21.27 0.1340
Middle 64QAM 1.00 0.00 20.81 0.1205 21.14 0.1300
Highest 1.00 [ 0.00 20.80 0.1202 21.13 0.1297
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC = 0.33 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 74.00 22.69 0.1858 23.02 0.2004
Middle QPSK 1.00 | 74.00 22.67 0.1849 23.00 0.1995
Highest 1.00 | 74.00 22.65 0.1841 22.98 0.1986
Lowest 1.00 | 37.00 22.00 0.1585 22.33 0.1710
Middle 16QAM 1.00 | 37.00 21.84 0.1528 22.17 0.1648
Highest 1.00 | 37.00 21.81 0.1517 22.14 0.1637
Lowest 1.00 [ 0.00 20.95 0.1245 21.28 0.1343
Middle 64QAM 1.00 0.00 20.80 0.1202 21.13 0.1297
Highest 1.00 0.00 20.81 0.1205 21.14 0.1300
Limit EIRP < 2W Result PASS
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LTE Band 7 / 20MHz (Average) (GT - LC = 0.33 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)

Lowest 1.00 [ 0.00 22.88 0.1941 23.21 0.2094
Middle QPSK 1.00 | 0.00 22.67 0.1849 23.00 0.1995
Highest 1.00 | 0.00 22.74 0.1879 23.07 0.2028
Lowest 1.00 | 49.00 21.98 0.1578 22.31 0.1702
Middle 16QAM 1.00 | 49.00 21.82 0.1521 22.15 0.1641
Highest 1.00 | 49.00 21.92 0.1556 22.25 0.1679
Lowest 1.00 [ 49.00 20.93 0.1239 21.26 0.1337
Middle 64QAM 1.00 | 49.00 20.80 0.1202 21.13 0.1297
Highest 1.00 | 49.00 20.88 0.1225 21.21 0.1321

Limit EIRP < 2W Result PASS
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LTE Band 41 / 5MHz (Average) (GT - LC = 0.61 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 24.00 23.59 0.2286 24.20 0.2630
Middle QPSK 1.00 | 24.00 23.20 0.2089 23.81 0.2404
Highest 1.00 | 24.00 22.84 0.1923 23.45 0.2213
Lowest 1.00 | 12.00 22.64 0.1837 23.25 0.2113
Middle 16QAM 1.00 | 12.00 22.52 0.1786 23.13 0.2056
Highest 1.00 | 12.00 21.93 0.1560 22.54 0.1795
Lowest 1.00 | 24.00 21.40 0.1380 22.01 0.1589
Middle 64QAM 1.00 | 24.00 21.03 0.1268 21.64 0.1459
Highest 1.00 | 24.00 20.76 0.1191 21.37 0.1371
Limit EIRP < 2W Result PASS
LTE Band 41 / 10MHz (Average) (GT - LC = 0.61 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 49 23.59 0.2286 24.20 0.2630
Middle QPSK 1.00 49 23.28 0.2128 23.89 0.2449
Highest 1.00 49 22.93 0.1963 23.54 0.2259
Lowest 1.00 49 22.66 0.1845 23.27 0.2123
Middle 16QAM 1.00 49 22.34 0.1714 22.95 0.1972
Highest 1.00 49 21.92 0.1556 22.53 0.1791
Lowest 1.00 49 21.48 0.1406 22.09 0.1618
Middle 64QAM 1.00 49 21.12 0.1294 21.73 0.1489
Highest 1.00 49 20.77 0.1194 21.38 0.1374
Limit EIRP < 2W Result PASS
LTE Band 41 / 15MHz (Average) (GT - LC = 0.61 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 74.00 23.50 0.2239 24.11 0.2576
Middle QPSK 1.00 | 74.00 23.27 0.2123 23.88 0.2443
Highest 1.00 | 74.00 22.80 0.1905 23.41 0.2193
Lowest 1.00 | 37.00 22.68 0.1854 23.29 0.2133
Middle 16QAM 1.00 | 37.00 22.46 0.1762 23.07 0.2028
Highest 1.00 | 37.00 21.84 0.1528 22.45 0.1758
Lowest 1.00 | 37.00 21.44 0.1393 22.05 0.1603
Middle 64QAM 1.00 | 37.00 21.08 0.1282 21.69 0.1476
Highest 1.00 | 37.00 20.61 0.1151 21.22 0.1324
Limit EIRP < 2W Result PASS
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LTE Band 41 / 20MHz (Average) (GT - LC = 0.61 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)

Lowest 1.00 [ 0.00 23.63 0.2307 24.24 0.2655
Middle QPSK 1.00 | 0.00 23.39 0.2183 24.00 0.2512
Highest 1.00 [ 0.00 22.89 0.1945 23.50 0.2239
Lowest 1.00 | 99.00 22.66 0.1845 23.27 0.2123
Middle 16QAM 1.00 [ 99.00 22.47 0.1766 23.08 0.2032
Highest 1.00 | 99.00 21.96 0.1570 22.57 0.1807
Lowest 1.00 | 0.00 21.41 0.1384 22.02 0.1592
Middle 64QAM 1.00 0.00 21.09 0.1285 21.70 0.1479
Highest 1.00 | 0.00 20.70 0.1175 21.31 0.1352

Limit EIRP < 2W Result PASS
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LTE Band 38 / 5MHz (Peak) (GT - LC = -0.23 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 12.00 23.63 0.2307 23.40 0.2188
Middle QPSK 1.00 | 12.00 23.35 0.2163 23.12 0.2051
Highest 1.00 | 12.00 22.90 0.1950 22.67 0.1849
Lowest 1.00 | 12.00 22.70 0.1862 22.47 0.1766
Middle 16QAM 1.00 | 12.00 22.43 0.1750 22.20 0.1660
Highest 1.00 | 12.00 22.00 0.1585 21.77 0.1503
Lowest 1.00 | 12.00 21.45 0.1396 21.22 0.1324
Middle 64QAM 1.00 | 12.00 21.14 0.1300 20.91 0.1233
Highest 1.00 | 12.00 20.62 0.1153 20.39 0.1094
Limit EIRP < 2W Result PASS
LTE Band 38 / 10MHz (Peak) (GT - LC =-0.23 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 0.00 23.64 0.2312 23.41 0.2193
Middle QPSK 1.00 0.00 23.32 0.2148 23.09 0.2037
Highest 1.00 | 0.00 22.94 0.1968 22.71 0.1866
Lowest 1.00 0.00 22.65 0.1841 22.42 0.1746
Middle 16QAM 1.00 | 0.00 22.37 0.1726 22.14 0.1637
Highest 1.00 0.00 22.03 0.1596 21.80 0.1514
Lowest 1.00 [ 0.00 21.45 0.1396 21.22 0.1324
Middle 64QAM 1.00 0.00 21.13 0.1297 20.90 0.1230
Highest 1.00 | 0.00 20.70 0.1175 20.47 0.1114
Limit EIRP < 2W Result PASS
LTE Band 38 / 15MHz (Peak) (GT - LC = -0.23 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 0.00 23.55 0.2265 23.32 0.2148
Middle QPSK 1.00 | 0.00 23.36 0.2168 23.13 0.2056
Highest 1.00 | 0.00 23.07 0.2028 22.84 0.1923
Lowest 1.00 0.00 22.65 0.1841 22.42 0.1746
Middle 16QAM 1.00 | 0.00 22.46 0.1762 22.23 0.1671
Highest 1.00 0.00 22.18 0.1652 21.95 0.1567
Lowest 1.00 0.00 21.42 0.1387 21.19 0.1315
Middle 64QAM 1.00 0.00 21.20 0.1318 20.97 0.1250
Highest 1.00 [ 0.00 20.88 0.1225 20.65 0.1161
Limit EIRP < 2W Result PASS
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LTE Band 38 / 20MHz (Peak) (GT - LC = -0.23 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)

Lowest 1.00 [ 0.00 23.69 0.2339 23.46 0.2218
Middle QPSK 1.00 0.00 23.42 0.2198 23.19 0.2084
Highest 1.00 | 0.00 23.21 0.2094 22.98 0.1986
Lowest 1.00 0.00 22.70 0.1862 22.47 0.1766
Middle 16QAM 1.00 | 0.00 22.52 0.1786 22.29 0.1694
Highest 1.00 0.00 22.29 0.1694 22.06 0.1607
Lowest 1.00 | 0.00 21.50 0.1413 21.27 0.1340
Middle 64QAM 1.00 0.00 21.23 0.1327 21.00 0.1259
Highest 1.00 [ 0.00 20.98 0.1253 20.75 0.1189

Limit EIRP < 2W Result PASS
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Radiated Spurious Emission

LTE Band 5
LTE Band 5/ 10MHz / QPSK
Channel Fr(eﬁnl:-'ezn)c v ( 5;:1 ) ( I(';'B":: ) |?I‘I(:Il; ReSaF;?ng P?).\Sél‘ Txlf:sble ™ AGr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1648 -58.85 -18 -45.85 -68.26 -64.24 1.23 8.76 H
2472 -30.89 -18 -17.89 -43.38 -37.78 1.44 10.48 H
4120 | -51.01 13 -38.01 | -66.21 | -58.87 2.09 12.10 H
H
H
H
Lowest
1648 -59.45 -13 -46.45 -67.88 -64.84 1.23 8.76 \%
2472 -36.10 -13 -23.10 -48.26 -42.99 1.44 10.48 \%
4120 -53.07 -18 -40.07 -68.24 -60.93 2.09 12.10 \Y
\
\%
\%
1664 -60.36 -13 -47.36 -69.68 -65.80 1.23 8.82 H
2496 -29.90 -13 -16.90 -42.33 -36.81 1.44 10.50 H
4160 -51.95 -18 -38.95 -67.15 -59.82 2.08 12.10 H
H
H
H
Middle
1664 -58.97 -18 -45.97 -67.46 -64.41 1.23 8.82 V
2496 -34.92 -18 -21.92 -46.99 -41.83 1.44 10.50 \
4160 -53.49 -13 -40.49 -68.65 -61.36 2.08 12.10 Vv
\%
V
V
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1680 -58.83 -13 -45.83 | -68.08 -64.33 1.24 8.88 H
2520 -29.86 -13 -16.86 | -42.31 -36.79 1.44 10.52 H
4200 -48.97 -13 -35.97 | -64.14 -56.85 2.07 12.10 H

H
H
H
H

Highest
1680 -54.59 -13 -4159 | -63.15 -60.09 1.24 8.88 %
2520 -34.41 13 -21.41 -46.55 -41.34 1.44 10.52 %
4200 -50.91 -13 -37.91 -66.04 -58.79 2.07 12.10 %

%
%
%
%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7
LTE Band 7 / 20MHz / QPSK
Channes [Freduency| EIRP | Lt || peing | power | | loss | Gaim | Poizator
(dB) (dBm) | (dBm) (dB) (dBi)
5004 -57.57 -25 -32.57 -75.5 -67.31 2.36 12.10 H
7506 -44.73 -25 -19.73 | -65.09 -52.64 2.1 10.02 H
10008 -48.20 -25 -23.20 -74.4 -58.19 1.81 11.80 H
H
H
H
H
Lowest
5004 -57.68 -25 -32.68 | -75.78 -67.42 2.36 12.10 %
7506 -46.35 -25 -21.35 | -66.98 -54.26 2.11 10.02 Vv
10008 -48.63 -25 -23.63 | -74.11 -58.62 1.81 11.80 Vv
%
%
Vv
Vv
5052 -58.21 -25 -33.21 -76.02 -67.98 2.34 12.11 H
7578 -45.58 -25 -20.58 | -66.15 -53.75 2.11 10.28 H
10107 -48.22 -25 -23.22 -74.4 -58.09 1.97 11.84 H
H
H
H
H
Middle
5052 -58.03 -25 -33.03 | -76.03 -67.80 2.34 12.11 %
7578 -49.75 -25 2475 | -70.23 -57.92 2.11 10.28 Vv
10107 -49.01 -25 -24.01 -74.69 -58.88 1.97 11.84 Vv
%
%
Vv
Vv
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5100 -58.41 -25 -33.41 -76.05 -68.21 2.32 12.12 H
7656 -50.01 -25 -25.01 -70.8 -58.46 2.1 10.56 H
10206 -48.40 -25 -23.40 -74.53 -58.16 2.13 11.88 H
H
H
H
H
Highest

5100 -58.05 -25 -33.05 -75.9 -67.85 2.32 12.12 \Y
7656 -51.63 -25 -26.63 -72.39 -60.08 2.1 10.56 \Y
10206 -48.66 -25 -23.66 -74.52 -58.42 2.13 11.88 Vv
V
\Y
\Y
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 41
LTE Band 41 / 20MHz / QPSK
Channes [Freduency| EIRP | Lt || peing | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)

4992 -57.67 -25 -32.67 -75.65 -67.42 2.35 12.10 H

7494 -45.97 -25 -20.97 -66.28 -53.86 212 10.01 H

9990 -47.89 -25 -22.89 -74.09 -57.88 1.81 11.80 H

H

H

H

H

Lowest

4992 -57.53 -25 -32.53 -75.68 -67.28 2.35 12.10 \

7494 -51.09 -25 -26.09 -71.76 -58.98 212 10.01 \

9990 -48.71 -25 -23.71 -74.15 -58.70 1.81 11.80 V

\

\%

Vv

Vv

5166 -58.29 -25 -33.29 -75.72 -68.13 2.29 12.13 H

7752 -50.49 -25 -25.49 -71.45 -59.28 2.11 10.91 H

10332 -48.48 -25 -23.48 -74.58 -58.09 2.32 11.93 H

H

H

H

H

Middle

5166 -57.89 -25 -32.89 -75.55 -67.73 2.29 12.13 \

7752 -53.02 -25 -28.02 -74.13 -61.81 2.11 10.91 V

10332 -48.60 -25 -23.60 -74.7 -58.21 2.32 11.93 V

\

\

V

V
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5340 -58.01 -25 -33.01 -75.67 -67.96 2.22 12.17 H
8016 -49.60 -25 -24.60 -72.61 -59.31 2.1 11.83 H
10683 -48.32 -25 -23.32 -74.05 -57.45 2.62 11.74 H
H
H
H
H
Highest

5340 -58.15 -25 -33.15 -75.89 -68.10 2.22 12.17 \Y
8016 -49.37 -25 -24.37 -72.5 -59.08 2.11 11.83 \Y
10683 -47.90 -25 -22.90 -74.14 -57.03 2.62 11.74 V
V
\Y
\Y
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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